
PRELIMINARY ENGINEERING REPORT 

FOR: 

ORANGE HILL DEVELOPMENT 
RECLAIMED WATER FACILITY (RWF) AND

WASTEWATER COLLECTION SYSTEM 
CHARLESTON COUNTY, SOUTH CAROLINA 

PREPARED FOR: 
KIAWAH RESORT ASSOCIATES, L.P. 

J – 25152.0100 

JUNE 2023

thomasandhutton.com thomasandhutton.com 



ORANGE HILL DEVELOPMENT RWF  J-25152.0100 
PRELIMINARY ENGINEERING REPORT  JUNE 8, 2023 
 

Z:\25152\25152.0100\Engineering\Calculations and Reports\Sewer\Report\25152.0100 PER Orange Hill RWF.docx  i 

TABLE OF CONTENTS 

 

1.0 Description of The Project ................................................................................................................................ 1 

1.1 Owner .................................................................................................................................................... 1 
[...]
operation or maintenance of the OWS. The costs for the services listed in subsections a. and b. 



7  

above shall be paid from the Account maintained by the State Treasurer’s Office upon DHEC’s 

approval of the invoices submitted by the Operator. 

7. All notices, deliveries, payments, or other communications required or permitted hereunder shall 

be deemed given when sent by certified or registered mail addressed as follows: 

To DHEC: 
 

Domestic Wastewater Permitting Section 
Water Facilities Permitting Division of the Bureau of Water 
South Carolina Department of Health and Environmental Control 
2600 Bull Street; Columbia, SC 29201 

 
 

To Owner: 
 
Kiawah Resort Associates, LP 
 
Physical Address:  
253 Gardeners Circle, Suite 250  
Kiawah Island, SC 29455 
 
Mailing Address:  
130 Gardeners Circle, Suite 123  
Kiawah Island, SC 29455 
 
Attention: Jordan Phillips and Chris Randolph 

8. If the Owner’s address changes, the Owner shall notify DHEC in writing by a letter sent by 

certified or registered mail to the address listed above within fifteen (15) days of the change. 

 
 

F. TERMINATION 
 

1. This Contract may be terminated or will expire in accord with the provisions stated above. 

2. Funds for performance of services under this Contract may be payable in part from State and/or 

federal and/or other appropriations. If funds are not appropriated or otherwise available to pay 

the charges under this Contract, it shall terminate without any further obligation by DHEC upon 



8  

providing written notice to Owner. 

3. DHEC may terminate this Contract for cause, default or negligence on the part of Owner at any 

time without thirty days advance written notice. DHEC may, at its option, allow Owner a 

reasonable time to cure the default before termination. 

G. INSURANCE 
 

1. DHEC maintains liability insurance issued through the South Carolina Insurance Reserve Fund 

as provided by the South Carolina Tort Claims Act. DHEC does not insure the Property or 

equipment thereon. 

 
H. LIABILITY, NO AGENCY RELATIONSHIP 

 
1. Neither party shall be liable for any claims, demands, expenses, liabilities, and losses (including 

reasonable attorney’s fees) which may arise out of any acts or failures to act by the other party, 

its employee or agents, in connection with the performance of services pursuant to this Contract. 

Neither party is an employee, agent, partner, or joint venturer of the other. Neither party has the 

right or authority to control or direct the activities of the other or the right or ability to bind the 

other to any agreement with a third party or to incur any obligation or liability on behalf of the 

other party, unless expressly authorized in this Contract.  

 
I. NON-INDEMNIFICATION; LIMITATION ON TORT LIABILITY 

 
1. Any term or condition of this Contract or any related agreements is void to the extent it: (1) 

requires DHEC to indemnify, hold harmless, defend, or pay attorney’s fees to anyone for any 

reason; or (2) would have the purpose or effect of increasing or expanding any liability of the 

State of its agencies or employees for any act, error, or omission subject to the South Carolina 

Tort Claims Act, whether characterized as tort, contract, equitable indemnification, or any other 

theory or claim. 



9  

J. CHOICE OF LAW 
 

1. The Contract, any dispute, claim, or controversy relating to the Contract and all the rights and 

obligations of the parties shall, in all respects, be interpreted, construed, enforced, and governed 

by and under the laws of the State of South Carolina, except its choice of law rules. 

 
K. DISPUTES 

 
1. All disputes, claims, or controversies relating to the Contract shall be brought exclusively in the 

South Carolina Court of Common Pleas for Richland County or in the United States District 

Court for the District of South Carolina, Columbia Division. By signing this Contract, the Owner 

consents to jurisdiction in the South Carolina courts. Owner agrees that any act by DHEC 

regarding the Contract is not a waiver of either sovereign immunity or immunity under the 

Eleventh Amendment of the United States Constitution and is not a consent to the jurisdiction of 

any court or agency of any other state. 

L. SERVICE OF PROCESS 
 

1. Owner consents to service of process by certified mail (return receipt requested) to the address 

provided as the Owner’s Notice Address herein, or by personal service or by any other manner 

that is permitted by law, in or outside South Carolina. Notice by certified mail is deemed 

effective when received. 

M. PLACE OF CONTRACTING 
 

1. This Contract is deemed to be negotiated, made, and performed in the State of South Carolina.  
 

N. CONFIDENTIALITY 
 

1. The parties shall maintain securely any confidential information obtained through the 

performance of this Contract to ensure the confidentiality of this information in compliance with 

applicable law. The parties shall use and disclose such confidential information only as required 



10  

to perform services under this Contract and as required by applicable law. Confidential 

information includes information known or maintained in any form, whether recorded or not, 

consisting of protected health information, other health information, personal information, 

personal identifying information, confidential business information, and any other information 

required by law to be treated as confidential, designated as confidential by DHEC, or known or 

believed by Owner or Owner’s employee or agent to be claimed as confidential or entitled to 

confidential treatment. 

O. REGULATIONS 
 

1. The provisions of this Contract are subject to revision of applicable and relevant State or federal 

statutes and regulations. 

 
P. AMENDMENTS 

 
1. The Contract may only be amended by written agreement of all parties, which must be executed 

in the same manner as the Contract. 

 
Q. ASSIGNMENT 

 
1. Owner cannot assign or transfer the Contract or any of its provisions without DHEC’s written 

consent, which shall not be unreasonably withheld. Any attempted assignment or transfer not in 

compliance with this provision is null and void. A change in ownership of Owner is considered 



11  

an assignment. 

R. INSOLVENCY, BANKRUPTCY, AND DISSOLUTION 
 

1. Notice. Owner shall notify DHEC in writing within five (5) business days of the initiation of 

insolvency, receivership, or bankruptcy proceedings, whether voluntary or involuntary, and not 

less than thirty (30) business days before dissolution or termination of business. Notification 

shall include, as applicable, the date the petition was filed, anticipated date of dissolution or 

closure of business, identity of the DHEC, the court in which the petition was filed, a copy of the 

petition, and a listing of all State contracts against which final payment has not been made. This 

obligation remains in effect until completion of performance and final payment under this 

Contract. 

2. Termination. This Contract is voidable and subject to immediate termination by DHEC upon 

Owner's insolvency, appointment of a receiver, filing of bankruptcy proceedings, making an 

assignment for the benefit of creditors, dissolution (if an organization), death (if an individual), 

or ceasing to do business. 

 

 

 

(Signature page(s) to follow) 



12  

SOUTH CAROLINA DEPARTMENT OF KIAWAH RESORT ASSOCIATES, LP 
HEALTH AND ENVIRONMENTAL CONTROL 

BY:   
BY:      

Brenda Green, Manager    
Domestic Wastewater Permitting Section 

 
DATE:   

 
MAILING ADDRESS: 

DATE:   
 

MAILING ADDRESS: 
Attn:   

Attn: Domestic Wastewater Permitting Section   
SCDHEC   
2600 Bull Street   
Columbia, SC 29201 
803-898-4300 Telephone: 

Fax: 
E-mail: 

 
TAX/EMPLOYER ID#: 

 
TYPE OF ENTITY (check one):  

 
� Corporation 
� LLC 
Ξ Partnership 
� Nonprofit organization 
� Government agency or political subdivision 
� Other Governmental body (specify) 
� Individual/sole proprietor 
� Other (specify)   

 

If a corporation, LLC, or nonprofit organization: 
State of incorporation/organization: 

 
 

Registered agent and address in South Carolina: 
 
 
 

SCDLLR or other license # 
 
 
 
THIS AGREEMENT IS NOT OFFICIAL AND BINDING UNTIL SIGNED BY THE DHEC 
CONTRACTS MANAGER. 

 
BY:   

Francine Miller 
DHEC Contracts Manager 

 
DATE:   



13  

ATTACHMENT A 
 

BCDCOG  208 Plan Approval  



14  

 



 

 

 
  

 

 
 
 
 
 
 

EXHIBIT I 
GOLF COURSE IRRIGATION  

WATER SUPPLY DIAGRAM 
 



NTS

682 Johnnie Dodds Blvd.  •  Suite 100
 Mt. Pleasant, SC 29464  •  843.849.0200

www.thomasandhutton.comDATE:
LOCATION:

JOB NUMBER:
SHEET:
SCALE:

DRAWN BY:
REVIEWED BY:

GOLF COURSE IRRIGATION 

ORANGE HILL 

KIAWAH RESORT ASSOCIATES, LP
JOHNS ISLAND, CHARLESTON COUNTY, SC

MAY 18, 2023 VERSION 3

WATER SUPPLY DIAGRAM

CLIENT:

CGB
MFYJ-25152.0100

http://www.thomasandhutton.com


 

 

 
  

 

 
 
 
 
 
 

EXHIBIT J 
SLUDGE HOLDING TANK SIZING 

 



Sludge Holding Tank Sizing MUST ENTER VALUE - RED

Design flow 40,000 GPD Conversion Gallons to Liters 3.785
BOD (design) 250 mg/L Conversion Liters to Gallons 0.264
Sludge yield 0.7 WAS/lb of BOD Assume

Conversion milligrams to lb 0.0000022
WAS per day 37,850,000 mg/day WAS (Waste Activated Sludge) Conversion lb to milligrams 453592.37
WAS per day 83.27 lb/day

Conversion Gallons to CF 0.1337
WAS assume sludge yield 58.29 lb/day Conversion CF to Gallons 7.4814

sludge retention 15 day
Design MLSS at MBR 12,000 mg/L This is provided by the vendor of system (MBR)

Liters of WAS sludge 2203.2871 day
Gallons of WAS sludge 581.6678 day
Roundup 600 gallons per day

So if the sludge retention is 15 days
at 600 gallons per day

then you will need 9,000 gallon tank
or 1,203 CF



 

 

 

 

 
 
 
 
 
 

EXHIBIT K 
LETTER OF COORDINATION FROM 

BCDCOG 
 






	DRAFT_Orange Hill RWF PER 2023-06-22
	DRAFT_Orange Hill RWF PER 2023-06-22
	25152.0100 PER Orange Hill RWF
	1.0 Description of The Project
	1.1 Owner
	1.2 Need for the Project
	1.2.1 Treatment Process Selection

	1.3 Proposed New Wastewater Treatment Process and Effluent Disposal Method
	1.3.1 Influent Screenings
	1.3.2 Flow Equalization (EQ)
	1.3.2.1 Flow Equalization Tank Pump

	1.3.3 Treatment Process
	1.3.4 Disinfection
	1.3.5 Effluent/Land Application Storage
	1.3.6 Effluent Transfer Pump Station
	1.3.6.1 Process Description
	1.3.6.2 Control Strategy

	1.3.7 Flow Measurement Sampling
	1.3.7.1 Flow Measurement
	1.3.7.2 Flow Sampling

	1.3.8 Groundwater Monitoring Wells
	1.3.9 Support Facilities

	1.4 Phasing
	1.4.1 Phase 1 (0 to 1,500 gpd)
	1.4.2 Phase 2 (1,500 to 20,000 gpd)
	1.4.3 Phase 3 (20,000 to 40,000 gpd)


	2.0 Description Of Wastewater
	3.0 Characteristics of the Wastewater
	3.1 Type of Wastewater
	3.2 Wastewater Flows
	3.3 Wastewater Characteristics

	4.0 Treatability of Waste
	5.0 Sludge Removal and Disposal
	5.1 Process Description
	5.2 Waste Activated Sludge (WAS) Pumps
	5.3 Aerated Sludge Holding Tank (Aerobic Digester)
	5.4 Dewatering
	5.5 Control Strategy

	6.0 Odor Control System
	6.1 Process Description
	6.2 Process Unit Ventilation Rates
	6.3 Overview

	7.0 Plant Drain Pump Station
	7.1 Process Description
	7.2 Control Strategy

	8.0 Location of Treatment and Effluent Disposal Facilities
	9.0 Description of the Blended Water (Treated Effluent Water and Irrigation Water)
	10.0 Layout Of Areas to Be Served
	11.0  Impact Of Discharge on Receiving Waters
	12.0 Equipment And Service Failure or Shutdown
	13.0 Alternatives Analysis and Consolidation of Facilities
	14.0 Operation and Maintenance
	15.0 POA Viability
	15.1  Managerial Capacity – Owner Shall Provide:
	15.2  Operation & Maintenance – Owner Shall Provide:


	Exhibit A_25152.0100 - Location Map_Aerial REV
	Sheets and Views
	AERIAL


	25152.0100 PER Orange Hill RWF
	Exhibit B_25152.0100 WWTP-Process Flow Diagram 06-12-2023_11X17
	Sheets and Views
	11 x 17 04-18-2023


	25152.0100 PER Orange Hill RWF
	Exhibit C_25152.0100 Sewer System_008 05-22-2023 Master_REV
	Sheets and Views
	Sewer System


	25152.0100 PER Orange Hill RWF


	Exhibit D_25152.0100 Wastewater Treatment_06-12-2023_20 SCALE
	Sheets and Views
	11 x 17 - Exhibit - Landscape - Right


	DRAFT_Orange Hill RWF PER 2023-06-22
	DRAFT_Orange Hill RWF PER 2023-06-22
	25152.0100 PER Orange Hill RWF
	Exhibit E_Orange Hill WWTP 05.11.23 Letter of intent to provide services
	25152.0100 PER Orange Hill RWF
	Exhibit F_Blending Calculations
	2023-05-05 Wastewater Dilution Calcs-Initial
	2023-05-05 Wastewater Dilution Calcs-Buildout

	25152.0100 PER Orange Hill RWF
	Exhibit G_ORANGE HILL PUD 2004 Sewage Treatment Plant Excerpt
	25152.0100 PER Orange Hill RWF

	Exhibit H_06-22-23 Draft SCDHEC Financial Assurances Agreement with RCP comments and GTW Comments 6-6-23
	A. FACTUAL BACKGROUND
	B. AUTHORITY
	C. RESPONSIBILITIES
	D. TIME OF PERFORMANCE
	E. TERMS AND CONDITIONS
	F. TERMINATION
	G. INSURANCE
	H. LIABILITY, NO AGENCY RELATIONSHIP
	I. NON-INDEMNIFICATION; LIMITATION ON TORT LIABILITY
	J. CHOICE OF LAW
	K. DISPUTES
	L. SERVICE OF PROCESS
	M. PLACE OF CONTRACTING
	N. CONFIDENTIALITY
	O. REGULATIONS
	P. AMENDMENTS
	Q. ASSIGNMENT
	R. INSOLVENCY, BANKRUPTCY, AND DISSOLUTION

	DRAFT_Orange Hill RWF PER 2023-06-22
	25152.0100 PER Orange Hill RWF
	Exhibit I_2023-05-18 Irrigation Water Supply Diagram Version4 REV01
	Sheets and Views
	05-18-2023 PER


	25152.0100 PER Orange Hill RWF
	Exhibit J_25152.0010 Sludsge Holding Tank Sizing
	25152.0100 PER Orange Hill RWF
	Exhibit K_Orange Hill_South St Partners Letter 2023_05





